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EXPLODED DIAGRAM AND PARTS LIST FP2S06 
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IMPORTANT: THIS IS DATED INFORMATION. When requesting service or replacement parts for your 
fireplace, please provide the model number and the serial number. We reserve the right to change parts due to 
technology upgrade or availability. Contact an authorized dealer to obtain any of these parts. Never use 
substitute materials. Use of non-approved parts can result in poor performance and safety hazards. 

 

# Item Description Qty 

1 SE60087 LEFT DOOR FRAME ASSEMBLY 1 

2 SE60090 RIGHT DOOR FRAME ASSEMBLY 1 

3 AC09194 BLACK WOODEN DOOR HANDLE (2 PER PACKAGE) 1 

4 30217 GLASS CUSHION 4 

5 PL60760 DOOR RETAINER 2 

6 30158 BLACK METAL SCREW #8 X 1/2" PAN QUADREX TYPE "A" 4 

7 VA2051J CERAMIC GLASS  3/16" X 14 7/8" X 17 1/8" 2 

8 SE60093 LH SIDE MECHE DOOR ASSEMBLY 1 

9 SE60095 RH SIDE MECHE DOOR ASSEMBLY 1 

10 SE60063 EXHAUST DAMPER ASSEMBLY 1 

11 30084 NUT 1/4-20 X 1/2"  GRADE 5 2 

12 PL59815 EXHAUST DAMPER ROD 1 

13 PL59765 4'' ADAPTER FOR FRESH AIR INTAKE KIT 1 

14 SE60079 BOTTOM OR TOP LOUVER ASSEMBLY 2 

15 30472 SPRING 1/2'' OUTSIDE DIA. X  3''L 4 

16 44122 DOUBLE CAGE BLOWER 176 CFM 1 

17 VA1150 THERMODISC F120-10F 1 

18 44085 RHEOSTAT KNOB 1 

19 44087 RHEOSTAT NUT 1 

20 44080 RHEOSTAT WITH NUT 1 

21 44091 ROCKER SWITCH 2 POSITION  MSR-8 1 

22 45335 FP2 INSTRUCTION MANUAL 1 

23 VA2071-5 FRONT REFRACTORY SLAB 1 

24 VA2071-4 FLOOR REFRACTORY SLAB 1 

25 VA2071-3 RIGHT REFRACTORY SLAB 1 

26 VA2070 CAST IRON GRATE 1 

27 VA2071-1 REAR REFRACTORY SLAB 1 

28 VA2071-2 LEFT REFRACTORY SLAB 1 
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EXPLODED DIAGRAM AND PARTS LIST FP2D06 
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IMPORTANT: THIS IS DATED INFORMATION. When requesting service or replacement parts for your 
fireplace, please provide the model number and the serial number. We reserve the right to change parts due to 
technology upgrade or availability. Contact an authorized dealer to obtain any of these parts. Never use 
substitute materials. Use of non-approved parts can result in poor performance and safety hazards. 

 

# Item Description Qty 

1 SE60045 LEFT FOLDING DOOR FRAME 1 

2 SE60046 RIGHT FOLDING DOOR FRAME 1 

3 AC09194 BLACK WOODEN DOOR HANDLE (2 PER PACKAGE) 1 

4 PL60760 DOOR RETAINER 2 

5 30158 BLACK METAL SCREW #8 X 1/2" PAN QUADREX TYPE "A" 4 

6 30217 GLASS CUSHION 16 

7 VA2051K CERAMIC GLASS 3/16" X 7 3/8" X 17 1/8" 4 

8 SE60093 LH SIDE MECHE DOOR ASSEMBLY 1 

9 SE60095 RH SIDE MECHE DOOR ASSEMBLY 1 

10 SE60063 EXHAUST DAMPER ASSEMBLY 1 

11 30084 NUT 1/4-20 X 1/2"  GRADE 5 2 

12 PL59815 EXHAUST DAMPER ROD 1 

13 PL59765 4'' ADAPTER FOR FRESH AIR INTAKE KIT 1 

14 SE60079 BOTTOM OR TOP LOUVER ASSEMBLY 2 

15 30472 SPRING 1/2'' OUTSIDE DIA. X  3''L 4 

16 VA1150 THERMODISC F120-10F 1 

17 44085 RHEOSTAT KNOB 1 

18 44087 RHEOSTAT NUT 1 

19 44080 RHEOSTAT WITH NUT 1 

20 44122 DOUBLE CAGE BLOWER 176 CFM 1 

21 44091 ROCKER SWITCH 2 POSITION  MSR-8 1 

22 45335 FP2 INSTRUCTION MANUAL 1 

23 VA2071-5 FRONT REFRACTORY SLAB 1 

24 VA2071-4 FLOOR REFRACTORY SLAB 1 

25 VA2071-3 RIGHT REFRACTORY SLAB 1 

26 VA2071-1 REAR REFRACTORY SLAB 1 

27 VA2070 CAST IRON GRATE 1 

28 VA2071-2 LEFT REFRACTORY SLAB 1 

 


